MERCURY [v-175] < Ex=HAUST MaMIFOLD AMD EXHALST PLATE b w
Serial Mbr B ange: 0C100867 THRU OC239552 [USA)
Ref |Clazs|Part Description Qt Comment Foolnote &
1
8 I 2 931634 1| PLATE, DIVIDER 1
A 3 EIEES| SEAL, DIVIDER PLATE 1 2
5 ‘{Ijl‘ 4 19307 1|COVER, EXHAUST MaNIFOLD |1
r ’.',‘ 5 10 74824 | SCREW, COWVER AMD PLATE TO |21 [1-1/4")
a, “1' A a6 13437 3| TERMIMAL BLOCE. (3 TERMIMALE(1
:7.' 7 10 J171E|5CREW, TERMIMNAL BLOCE, 2
3 a2 12 29245'WASHER, TERMINAL BLOCK SCH 2
9 11 45076 | NUT, TERMIMAL BLOCK, 3
10 11 A13538|NUT 3
11 10 74824|SCREW, COVER TO CYLIMDER E| 4 [1-1/4")
12 27 T8EI0|GASKET, RELIEF VALVE FLATE |2 2
13 10 E3570|SCREW, DIAPHRAGH TO PLATE |1 [3/4"]
14 12 76457 'WASHER, DIAPHRAGM SCREW |1
15 14475 | DIAPHRAGHM 1
16 16496 "ATER DEFLECTOR 1
17 1645721 | PLATE, RELIEF ValLvE 1
18 24 E4878|SPRING, COMPRESSION POFFE |1
19 12 85303 'WAaSHER, POPPET SPRING 1
20 14480 | POPPET, WaLVE 1
21 25 E4872 | GROMMET, POPPET WALVE 1
22 ERB45 | CARRIER, POPPET WalvE 1
23 27 99176 2|GASKET, ExHALST PLATE 1 2
24 419444 5| PLATE ASSEMBLY, EXHAUST 1
25 22 99EE4| ELBOW, EXHAUST PLATE 1
26 17 20033 DOWEL PIM, LOCATING - ExHA| 2
27 18398 2| SEa, EXHaUST FLATE 1
28 E3010| BRACKET, SEAL RETAIMING |1
29 10 48408 | SCREW, BRACKET TO EXHAIUST|E [1/2"]
a0 12 28970 'WASHER, POWERHEAD STUD  |B
Kl 11 E3254| MUT, POWERHEAD STUD f
32 23 27132 |BUSHIMG, EXHALIST PLATE 1
33 25 19564 | GROMMET 1
M 25 12602 GROMMET, EXHALUST PLATE 1
] 10 BEV27 | SCREW, ExXHALST PLATE ATTAIT [1-1/4")
36 10 Ba7E3| SCREW, ExXHALST PLATE ATTAI [2-1/2
a7 10 EE725|SCREW, EXHALST PLATE ATTAI| 3 [3-1/2
] 8129088 2|BRACKET ASSEMELY. FRONT |1
9 10 90285 |S5CREW, FROMT BRACKET 4
1] 12 18703 1)WaASHER 4 -
A1 b =4 =) o SO RARAC T A




